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SAMPLE DESCRIPTION : TWO(2) PIECES OF SUBMITTED SAMPLE SAID TO BE ROAD PAVEMENT MARKER.

COLOR NAME : #1 WHITE, #2 YELLOW

TEST CONDUCTED : AS REQUESTED BY THE APPLICANT, FOR DETALS PLEASE SEE ATTACHED PAGES.

PREPARED AND CHECKED BY AUTHOR|ZED BY
FOR FITI FOR FITI
Eom Popt s hl fom
EUN, PARK HO CHUL, KIM
QUALITY MANAGER EXECUTIVE DIRECTOR

The fest resulls contained in this report are limited to resulls on the sample(s) that is provided by the client and are not necessanly indicative or representalive of the quar_dies ol the lot from wnieh_me
samplals) was taken or o all products, Resulls contained in this report are not based on the quality certification of sample by the FITI qualily certiication program uniess specitically masmeg by tha client,
Further use of the results of this repor is prohibied unless allowed under @ separaie agreement set forth in an official document that is established between the client identified on this letter and the FIT,
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TEST RESULTS

- SAMPLE PHOTO -

414803-33991 #1

414803-33991 #2

(2) LENS IMPACT STRENGTH (ASTM D 4280) : APPEARANCE
#1 NO RADIAL CRACKS OF DELAMINATION
#2 NO RADIAL CRACKS OF DELAMINATION

NOTE) OBSERVED THE APPEARANCE CHANGE AFTER DROP TEST HALF-SPHERE OF RADIUS 6. 4mm,
WEIGHT 190g WAS DROP FROM REFLECTOR ABOVE 457mm, CONDITION FOR 55C 1h.

(3) COMPRESSIVE STRENGTH (ASTM D 4280)

. APPEARANCE

31 WITHOUT BRAKAGE OR SIGNIFICANT DEFORMATION
P2 WITHOUT BRAKAGE OR SIGNIFICANT DEFORMATION

NOTE) OBSERVED THE APPEARANCE CHANGE AFTER 2727kgf COMPRESSION LOAD TEST WITH THE CENTER

OF CYLINDER ROD.

(4) TEMPERATURE CYCLING (ASTM D 4280) : APPEARANCE
#1 NO CRACKING OR DELAMINATION
2 NO CRACKING OR DELAMINATION

NOTE) OBSERVED THE APPEARANCE CHANGE AFTER 3CYCLES OF 60°C FOR 4h. FOLLOWED BY -7C

FOR 4h,

The test results contained in this report are limied o resulls on the sample(s) thal is provided by the clienl and are nol necessarily indicalive or representative of the qualities of the ot from which the
samplels) was taken or of all producls. Resulls contzined in this report are nol based on the qualily certification of sample by the FITI qually certification program unless specifically requested by the client,
Further use of the results of this reporl is prohibited unless allowed under a separale agreement sel lorih in an official document thal is eslablished between Ihe client identified on this letter and the FITI,
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TEST CONDUCTED TEST RESULTS
(5) COEFFICIENT OF RETROREFLECTION (ASTM D 4230) © med/ lux
OBSERVATION ENTRANCE #1 #2
ANGLE(®) ANGLE (°)
da=0 4535 252.8
B=0
0.2 #6=0 238.9 1314
B =+20
470 2493 1355
B =-20
(6) COLOR (ASTM D 4280)
¥ W
X 0453 0559
y 0.440 0.439

The test resulls contained in this report are limited to results on the sample(s) that is provided by the client and are not necessarily indicative or representative of the qualilies of the lot from which the
sample(s) was taken or of all products. Results contained in this report are not based on the quality cerfiiication of sample by the FIT| quality cerfification program unless specilically requested by the client,
Further use of the resuils of this report is prohibiled unless allowed under a separate agreement set forth in an official document that is established between the client idenliied on Ihis letter and the FITI,





